.\ LOMBARDINdou: Lo

A KOHLER. COMPAMNIngine: 6L.D 360/C Drawing: F

2
<

COOLING SYSTEM/STARTING
POS. |CODE DESCRIPTION
2 5066.198 airtight plate
3 5066.199 airtight plate
4 6370.302 plate (for rope or rewind starting)
5 4570.010 gasket
6 2569.061 shroud std
8 6370.128 plate for starting motor
9 8460.083 lockpin
10 4570.014 gasket
11 1760.001 bolt M 6 X 1 X 10
12 7565.004 washer diam. 6
13 1585.058 ball bearing
14 8430.019 lockpin
15 1202.016 O ring 109
16 8965.031 grease plug
18 5725.043 spring
22 &————-— » gear
23 2568.098 shroud
24 2690.145 cover
25 4970.012 gear
26 7885.026 housing
27 7555.029 washer diam. 8
28 1770.005 bolt M 8 X 1,25 X 22
29 5801.027 spring
30 7980.045 cup
31 1240.041 circlip
32 6745.050 oil switch 0,3 bar (M 12)
33 6491.013 pipe elbow
34 9790.037 screw M 6 X 8
35 7565.007 washer diam. 8
36 6960.083 pulley
37 1765.053 bolt M 7 X 1 X 24
38 4055.045 rope starting
45 5455.014 hand-crank
46 (————— » see Pos. D 111
47 4670.014 copper gasket diam.12
48 B617.046 clamp
49 6275.093 safety plate
51 B8350.090 deflector for hand starting
54 2568.078 shroud
56 7330.019 0il switch connector
57 4670.058 copper gasket diam. 8,2X12X1,5
58 1901.048 union bolt M 8
59 1156.0098 volt.alternator 12V 4A (70W) - 2 wires
60 1760.042 bolt M 6 X 1 X 18
64 6740.153 inlet regul.Saprisa
78 5041.020 key switch
79%9a T245.422 dashboard 2 warning lights with internal rectifier bridge
89 9732.037 screw M 10 X 40
92 «————-— » el.start.plate - no longer avail.
93 6360.073 plate
108 7470.003 filler
109 9730.325 screw M 5 X 10

(4v v

NP P ONR R PR RPRPRPRPR,ER,R,ERPPRPORRELMRNNRPRPRPRR,OORRPRPRRORRERRNNNNNRERRRRRP B

printed by LOMBARDINI: 28/03/2018 -

1




Engine: 6LD 360/C Drawing: F

-22 23 24 25

103 104
e

92 94 95 96 97

printed by LOMBARDINI: 28/03/2018



